Woodman's Parts Plus www.woodmanspartsplus.com

Atlanta 3420U Parts List

Note that the quantities listed here below are the standard amounts that are found in each unit and not the number of items you need to order.

Key No.	PART No.	DESCRIPTION
1	134836	Blower
/2	303060	6" Sheet Metal Starting Collar
3	134830	Junction Box Cover
4	134832	Junction Box
5	102243	Locknut, Electrical 1/2" (2 Req'd)
6	181010	Pipe Nipple, ½"
7	134833	Fan Switch
8	303056	Fan Switch Bracket
9	104305	Screw, %" Sheet Metal-Phillips Head (4 Req'd)
10	134831	Relay
11	134835	Connector, %"
12	134834	Flexible Conduit, %
13	149740	Thermostat Bead Chain
. 14	400773	Bi-Metal Coil Thermostat
15	400825	Thermostat Housing
16	104750	Pin (3 Req'd)
.17	149143	Thermostat Shaft
18	103255	Cup Washer (2 Req'd)
19	149146	Spring
20	103021	Flatwasher, 3/16"
21	303057	Thermostat Housing
22	136520	Indicator Plate
23	147315	Centrol Knob
24	303058	Chain Guard
25	303059	Air Door Cover
26	402050	Back Panel
27	303051	Left Side Panel
28	303055	Heat Shield
29	206563	Flue Collar - Cast Iron
30	303052	Right Side Panel
31	303050	Тор
32	149830	6" Stove Pipe Joint
33	402052	Combustion Chamber Front
34	102920	Rivet - Door Hinge Pin (4 Req'd)
35	301641	Hinge Bracket (4 Req'd)
36	205578	Fire Door - Cast Iron

Woodman's Parts Plus www.woodmanspartsplus.com

Key No.	PART No.	DESCRIPTION
37	400914	Gasket, 59"
38	402053	Ash/Fire Door Handle (2 Req'd) A 55
39	102620	Flatwasher, 1/2" (2 Req'd)
40	301633	Ash/Fire Door Latch (2 Reg'd)
41	102590	Flatwasher, 5/16' (2 Req'd)
42	102245	Locknut, 1/18" (2 Req'd)
43	205579	Ash Door - Cast Iron
44	400916	Gasket, 37"
45	154400	Brick, 11/4" x 9" x 41/2" (13 Req'd)
46	301629	Rear Liner
47	205604	Brick Retainer - Cast Iron (5 Reg'd)
48	,206500	Grate Clamp - Cast Iron
49	206502	Cog - Cast Iron (2 Req'd)
50	205790	Right Duplex Grate - Cast Iron
51	206498	Left Duplex Grate - Cast Iron
52	206497	Grate Rest - Cast Iron
	400940	Grate Assembly (Includes Key Nos. 48-52)
53	206501	Grate Rest Support - Cast Iron (6 Reg'd)
54	400814	Ash Pan
55	304053	Shaker Hole Cover
56	301653	Smoke Guard Hinge (2 Req'd)
57	301650	Smoke Guard
58	403012	Fuel Chute
59	303015	Front Liner
60	200070	Draft Cup - Cast Iron
61	301580	Draft Flap
62	301613	Leg (4 Req'd)
63	402051	Combustion Chamber Wrap
64	303054	Bottom
65	303053	Front Panel
66	102351	Nut, 1/4-20 (4 Req'd)
67	102261	Lockwasher, 1/4" (4 Reg'd)
68	154208	Gasket
69	101481	Bolt, 1/4-20 x 1/2" Hex Head (4 Req'd)
†		Owner's Manual